
ADEQ 

ARK A N S A S 
Department of Environmental Quality 

AUG 24 2014 
CERTIFIED MAIL: RETURN RECEIPT REQU ESTED (9171999991703049105414) 

Barry Heller, General Manager 
Maumelle Suburban Improvement District #500 
Maumelle Water Management 
#90 Lake Pointe Place 
Maumelle, AR 72113 

RE: Discharge Permit Number AR0033626, AFIN 60-00545 

Dear Mr. Heller: 

Enclosed are the public notice, a copy of the draft permit and Fact Sheet which the Arkansas Department of 
Environmental Quality (ADEQ) has prepared and mailed to you on the above date under the authority of the 
National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. 
A copy of the final permit will be mailed to you when the Department has made a final permitting deci s ion. 
[...]
Average pollutant concentration limits and reporting requirements, and Monthly Average 

only mass loading limits and reporting requirements. 

 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows: 

 

BAT - best available technology economically achievable 

BCT - best conventional pollutant control technology  

BMP - best management practice 

BOD5 - five-day biochemical oxygen demand 

BPJ - best professional judgment 

BPT - best practicable control technology currently available 

CBOD5 - carbonaceous biochemical oxygen demand 

CD - critical dilution 

CFR - Code of Federal Regulations 

cfs - cubic feet per second 

COD - chemical oxygen demand 

COE - United States Corp of Engineers 

CPP - continuing planning process 

CWA - Clean Water Act 

DMR - discharge monitoring report 

DO - dissolved oxygen 

ELG - effluent limitation guidelines 

EPA - United States Environmental Protection Agency 

ESA - Endangered Species Act 

FCB - fecal coliform bacteria 

gpm - gallons per minute 



DRAFT 

Page 3 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

MGD - million gallons per day 

MQL - minimum quantification level 

NAICS - North American Industry Classification System 

NH3-N - ammonia nitrogen 

NO3 + NO2-N - nitrate + nitrite nitrogen 

NPDES - National Pollutant Discharge Elimination System 

O&G - oil and grease 

Reg. 2 - APCEC Regulation No. 2 

Reg. 6 - APCEC Regulation No. 6 

Reg. 8 - APCEC Regulation No. 8 

Reg. 9 - APCEC Regulation No. 9 

RP - reasonable potential 

SIC - standard industrial classification 

TDS - total dissolved solids 

TMDL - total maximum daily load 

TP - total phosphorus 

TRC - total residual chlorine 

TSS - total suspended solids 

UAA - use attainability analysis 

USF&WS - United States Fish and Wildlife Service 

USGS – United States Geological Survey 

WET - Whole effluent toxicity 

WQMP - water quality management plan 

WQS - Water Quality standards 

WWTP - wastewater treatment plant 

 

Compliance and Enforcement History:  

 

Compliance and Enforcement History for this facility can be reviewed by using the following 

web link:   

 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInform

ation/AR0033626_Enforcement%20Review_20140326.pdf 

 

Site Visit: 

 

A site visit was conducted on 3/31/2014 with ADEQ NPDES permit engineering staff and 

Todd Crook. Discussions included the permittee wanting the polishing pond incorporated 

back into the permit for optional use when effluent is not in compliance with permit limits or 

for storage capacity when the force main needs repair or maintenance and the outfall 

coordinates of the new force main were confirmed. The changes to the permit were also 

discussed. The site visit report can be reviewed by using the following web link: 

 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0033626_Enforcement%20Review_20140326.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0033626_Enforcement%20Review_20140326.pdf


DRAFT 

Page 4 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInform

ation/AR0033626_Site%20Visit%20Report_20140331.pdf 

 

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 

with all of the changes therein: 

 

1. The Monthly Total number of Sanitary Sewer Overflows (SSOs) and the Monthly Total 

Volume of SSOs must be reported on the Discharge Monitoring Reports. 

2. A requirement to monitor the influent for BOD5 and TSS at least once per year has been 

added to the current Condition No. 2 of Part II. 

3. The receiving stream 7Q10 has been revised from 819 cfs to 743 cfs to match the closest 

upstream monitoring location.  

4. The Acute WET critical dilution has been revised from 21% to 23% based on the new 

7Q10 of 743 cfs. 

5. The Acute WET dilution series has been revised from 9%, 12%, 16%, 21%, and 28% to 

10%, 13%, 17%, 23%, and 31% based on the new 7Q10 of 743 cfs. 

6. The outfall coordinates have been revised from Latitude: 34 49’ 24” Longitude:  92 24’ 

02” to Latitude:  34 49’ 30” Longitude:  92 24’ 02”.  

7. The TRC limit has been revised from <0.1 mg/l to “No Measurable.”  

8. The monitoring and reporting requirements for Total Phosphorus and Nitrate + Nitrite 

Nitrogen have been removed. 

9. The sample type for BOD5 and TSS has been changed from “6-hr composite” to 

“composite”. 

10. Condition #11 of Part II has been added to allow the facility to discharge from the 

polishing pond in case of a force main malfunction or repair.  See Item #8.B of this Fact 

Sheet for additional information. 

11. Condition #12 of Part II has been added to set forth notification requirements in the event 

that the polishing pond becomes contaminated with water from the equalization basin.  

See Item #8.B of this Fact Sheet for additional information. 

 

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfall is located at the following coordinates based on the renewal application and have 

been confirmed with Google Earth using WGS84:  

 

Latitude:  34 49’ 30” Longitude:  92 24’ 02”   

 

A new 20” force main replaced the old 12” force main as specified in the construction permit 

issued on February 13, 2007. The outfall coordinates reported in the renewal application and 

the proposed permit reflect the new outfall location of the completed 20” force main to the 

Arkansas River. 

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0033626_Site%20Visit%20Report_20140331.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0033626_Site%20Visit%20Report_20140331.pdf


DRAFT 

Page 5 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

 

The receiving waters named: 

 

from the plant site thru a 20 inch force main to the Arkansas River in Segment 3C of the 

Arkansas River Basin.  The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 

11110207 and reach #012 is a Water of the State classified for primary and secondary contact 

recreation, raw water source for domestic (public and private), industrial, and agricultural 

water supplies, propagation of desirable species of fish and other aquatic life, and other 

compatible uses. 

 

7. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION 

CONSIDERATIONS. 
 

A. 303(d) List: 

 

The receiving stream is not listed on the 2008 303(d) list.  Therefore no permit action is 

needed. 

 

B. Endangered Species: 

 

No comments on the application were received from the U.S. Fish and Wildlife Service 

(USF&WS).  The draft permit and Fact Sheet will be sent to the USF&WS for their 

review. 

 

C. Anti-Degradation: 

 

The limitations and requirements set forth in this permit for discharge into waters of the 

State are consistent with the Antidegradation Policy and all other applicable water quality 

standards found in APC&EC Regulation No. 2. 

 

8. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 

CONSTRUCTION. 
 

The following is a description of the facility described in the application:  

 

A. Design Flow:  3.5 MGD  

 

B. Type of Treatment:  

 

Wastewater: influent grinder (i.e. comminutor, dimminutor), aerobic equalization basin 

(surge basin), plug flow activated sludge (aeration basin), 2 clarifiers in parallel, chlorine 

disinfection, and dechlorination.  

 



DRAFT 

Page 6 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

The equalization basin, which was inadvertently omitted from the previous permit, was 

constructed under a State Construction Permit issued in August 1997.  Therefore, its 

inclusion in this permit does not require any action by the permittee.   

 

The 85 foot clarifier is the only clarifier in operation at this time.  The 55 foot clarifier is 

not required to operate since the larger clarifier is designed to treat 3.5 MGD or more. 

 

The facility also utilizes an optional polishing pond.  The polishing pond receives water 

from the chlorine contact chamber. The wastewater from the polishing pond is routed to 

the outfall pipe or used for extra storage capacity during force main shut down (See 

Condition #11 of Part II).  It is important to note that the polishing pond may not receive 

any untreated or partially treated wastewater.  The permit does not establish a second 

outfall for the polishing pond because wastewater discharged from the polishing pond 

will be routed to the Arkansas River through the same force main as wastewater 

discharged from the disinfection unit.  The permittee will be forbidden by Condition #11 

of Part II of the permit from discharging from the polishing pond if it has become 

contaminated with water from the equalization basin. 

 

During periods of exceptionally heavy rain, the equalization basin may flow into the 

polishing pond at the low spot in the levee between the two ponds.  In the event that 

waters from the two ponds commingle, the water in the polishing pond will be considered 

contaminated and will be required to be treated.  If the polishing pond becomes 

contaminated, the permittee will be required to pump all water from the polishing pond 

into the equalization basin where it will then be sent back to the headworks of the 

treatment plant.  Condition #12 has been added to the permit to include notification 

requirements. 

 

It is important to note that there is no permanent piping in place to allow for transfer of 

water between the two ponds.  In the event that the polishing pond becomes 

contaminated, the permitte will need to bring in the equipment to empty the polishing 

pond.  The permittee chose to put a low point in the levee so that if the equalization basin 

did overflow, it would be into the polishing pond and not harm the environment. 

 

Sludge: Aerobic digester, sludge drying beds and/or tipping sludge filter container, and 

then filtrate is routed back to aeration basin. 

 

C. Discharge Description:  treated municipal wastewater 

 

D. Facility Status:  This facility is classified as a Major municipal since the design flow of 

the facility listed above is greater than 1.0 MGD. 

 



DRAFT 

Page 7 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

E. Facility Construction:  This permit does not authorize or approve the construction or 

modification of any part of the treatment system or facilities.  Approval for such 

construction must be by permit issued under Reg. 6.202. 

 

9. ACTIVITY. 
 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 

Classification System (NAICS) code of 221320, the applicant's activities are the operation of 

a sewage treatment plant. 

 

10. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 
 

INDUSTRIAL USERS 
 

This facility receives industrial process wastewater.  Based on the applicant’s effluent 

compliance history and the type of industrial contributions, standard Pretreatment Program 

implementation conditions are deemed appropriate at this time. 

 

11. SEWAGE SLUDGE PRACTICES. 

 

Sludge is treated in the aerated sludge digester and dewatered in the tipping sludge filter 

container and/or sludge drying beds before final disposal at Two Pine Class 1 Landfill under 

the Solid Waste Permit No. 0163-S1-R3. 

 

12. DEVELOPMENT AND BASIS FOR PERMIT CONDITIONS. 

 

The Arkansas Department of Environmental Quality has made a determination to issue a 

draft permit for the discharge described in the application.  Permit requirements are based on 

federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment 

Regulation in 40 CFR  Part 403 and regulations promulgated pursuant to the Arkansas Water 

and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et. seq.).  All of the information 

contained in the application, including all of the submitted effluent testing data, was 

reviewed to determine the need for effluent limits and other permit requirements. 

 

The following is an explanation of the derivation of the conditions of the draft permit and the 

reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 

the decisions as required under 40 CFR Part 124.7. 

 

  



DRAFT 

Page 8 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

 

Following regulations promulgated at 40 CFR Part 122.44, the draft permit limits are based 

on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on State 

water quality standards and requirements pursuant to 40 CFR Part 122.44 (d), whichever are 

more stringent as follows: 

 

Parameter Water Quality- 

Based 

Technology-                

Based/BPJ 

Previous                

Permit 

Permit Limit 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg.       

mg/l 

Monthly 

Avg. 

mg/l 

7-day 

Avg. 

mg/l 

Monthly 

Avg. 

mg/l 

7-day      

Avg.       

mg/l 

BOD5 30* N/A 30 45 30 45 30 45 

TSS N/A N/A 30 45 30 45 30 45 

DO  2.0 (Inst. Min.) N/A 2.0 (Inst. Min.) 2.0 (Inst. Min.) 

FCB (col/100 ml)         

(April – September) 200 400 N/A N/A 200 400 200 400 

(October – March) 1000 2000 N/A N/A 1000 2000 1000 2000 

TRC (Inst. Max) N/A No Measurable <0.1 mg/l No Measurable 

pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u.  6.0-9.0 s.u. 

* The monthly average concentration limit for BOD5 contained in 40 CFR 133.102(a) was modeled to demonstrate 
compliance with the D.O. water quality standards in the receiving stream.  

 

A. Justification for Limitations and Conditions of the Draft Permit: 

 

Parameter Water Quality 

or Technology 

Justification 

BOD5 Technology MultiSMP Model dated 2/22/2013, 40 CFR 

133.102(a), 40 CFR 122.44(l), Previous Permit 

TSS Technology 40 CFR 133.102(b), 40 CFR 122.44(l), Previous 

Permit 

DO Water Quality Reg. 2.505, MultiSMP Model dated 2/22/2013, 40 

CFR 122.44(l), Previous Permit 

FCB Water Quality Reg. 2.507, 40 CFR 122.44(l), Previous Permit 

TRC
 

Technology Reg. 2.409, EPA Memo “Region 6 Minimum 

Quantification Level Guidance” dated February 8, 

2008, 40 CFR 122.44(l), Previous Permit 

pH Water Quality Reg. 2.504, 40 CFR 122.44(l), Previous Permit 

 



DRAFT 

Page 9 of Fact Sheet 

Permit Number: AR0033626 

AFIN: 60-00545 

 

 
 

The BOD5, TSS, DO, FCB, and pH limits are remaining unchanged from the previous permit.   

 

Total Residual Chlorine (TRC) 

 

The previous permit included TRC effluent limitations based on a TRC Minimum 

Quantification Level (MQL) of 0.1 mg/l. The MQL for TRC has since been revised to 

0.033 mg/l in accordance with EPA Memo, “Region 6 Minimum Quantification Level 

Guidance” dated February 8, 2008.  

 

After dechlorination and prior to discharge into the pond, the effluent shall contain NO 

MEASURABLE TRC at any time.  NO MEASURABLE will be defined as no detectable 

concentration of TRC as determined by any approved method established in 40 CFR Part 

136 as less than 0.033 mg/l.  Thus, the “no measurable TRC concentration” for chlorine 

becomes the permit limit.  The effluent limitation for TRC is the instantaneous maximum 

and cannot be averaged for reporting purposes.  TRC shall be measured within fifteen 

(15) minutes of sampling. 

 

“NO MEASURABLE” TRC is an appropriate limit since EPA freshwater aquatic 

organisms toxicity has been established as follows: the four-day average concentration of 

TRC shall not exceed 0.011 mg/l more than once every three years on the average and the 

one-hour average concentration shall not exceed 0.019 mg/l more than once every three 